City Council Staff Report

Date: June 186, 2010 | PUBLIC HEARING

Subject: PROFPOSITION 218 MAJORITY PROTEST HEARING ON THE MATTER
OF INCREASING SEWER SERVICE CHARGES

From: David H. Ready, City Manager

Initiated by: Public Works and Engineering Department

SUMMARY

On April 21, 2010, the City Council reviewed and approved a comprehensive 20-year,
$67,000,000 Capital Repair and Rehabilitation Plan, commonly referred to as a Capital
Improvement Plan (“CIP") for the City's wastewater treatment plant "WWTP"). The City
Council also reviewed and approved the corresponding Wastewater Financial Plan and
Rate Study ("Rate Study”), authorized staff to proceed with Proposition 218 majority
protest noticing, and scheduled a Public Hearing for June 16, 2010, to consider the
[...]
storm drain facility which extends paralel with the south side of the WWTP along the
Tahguitz Creek goif coursa. A new 8' high Omaga fence was Installed at that time, and

36




i

Clty Council Staff Report
Fabruary 17, 2010 - Page 3
YWWTR Pefimetar Security Fencs Project (CP 08-11)

is representative of the same perimeter securily fencing o be installad elsewhere with
this project,

The only portion of the WWTP to have new chain link fencing installed as part of this
project is internal to the WWTF, externding from the end of Vella Road across the vacant
WWTP land, south of the new Housshold Hazardous Waste Facility, and connecting
into the perimeter black wall at the east side of the WWTP, adjacent to the commercial
center located on Gene Autry Trail, south of the SCE substation. Installation of chain
link fencing in this area is recommended, as ultimate plans for this vacanl area of the
WWTP are unknown, and the fencing may need to be removed as part of a futue
project in that area.

The City's operaling agreement with Veolia for the WWTP allows Veolia to propose on
all capital projects at the WWTP; however, staff recornimended that the City solicit bids
through its normal procurement process for this project given the relatively gimple scope
of the project, and the currently competitive Bidding enviranment whereby the |owest
bids are possible. However, Veolia will be submitting a proposal to administer and
cocrdinate construction of this project, given the fact that the scope of this project does
include installation of security cameras and other sensitive equipment within the WWTF
itself, and that two other WWTP capital projects will be under construction at the same
time as this project commences construction. Veolia’s proposal to provide construction
administration and inspection of this project on behalf of the City will be included as par:
of the City Gouncil's cunsideration of award of contract, tentatively scheduled for April 7,
2014.

EISCAL IMPACT: :
Sufficient funding is available in account 420-5800-67025 (Securty tencing). This

project is baing funded entiraly with wastewater funds; no gencral funds are baing used.

SUBMITTED:
Frepared by: Recommended ty:
o
) 1244
Marcus L. Fuller David J. Barakian
Assistant Director of Public Works Director of Public Works/City Engneer
Approved by:

Thomas J. Wilstn, Assl. City Manager Mavid H. Ready,@hﬁger

o

-1



ATTACHMENT 2
WASTEWATER CAPITAL REPAIR AND REHABILITATION PLAN

38




”‘Fﬁ?mé 4{ \\
CITY OF PALM SPRINGS
A ~ P No, C51204 N ﬂ ] WASTEWATER TREATMENT PLANT
i b3 1 CAPITAL REHABILITATION AND REPAIR PLAN
. ":‘!:_EFCAL\“@ February 2010
163540 TATRFICT AVFHUT « SULFL P00 T AST - TOUNTAMN VALLEY, CALIFORME 93802 v (r1a) 59t.mid0 - FaX (F1a} 535.410°

o
o]




CITY OF PALM SPRINGS

CAPITAL REHABILITATION AND REPAIR PLAN

TABLE OF CGNTENTS
Page No.
1.0 INTRODUCTION Lo oo e sb b e m e e st 1
2.0 BACKGROUND ... ..o o vmiamir e e e e e o e e ee s st e s eeeb st b s 2
30 EXISTING TREATMENT FACILITIES i 2
31 Praliminary Treatment ... s vsm e oo 5
3.2 Primary GlIarfiBrs ..o 5
3.3 Primary Effluent Pumplng BHAlON. 5
3.4 Trickling Filters .. U U U TV ROV U PSR U PR UPUVORNY |
3.5 Secondary CHAMIABIS . ooroe oo oo ee s oes e oesoeee oot ee e 8
36 Effluent DISPOSEL.... i i s e T
37 Gravity Thickening. ..o ]
A8 ANEErohic DIgES oIS o e 7
3.9 Sludge DIVIMG .o s e s oo rn e a e e 7
310 Digester Gas UHzation ... 8
3.11 Odor Control .. PSRRI |
312 Electrical F’ower D|5tr|buhon Syste:n ................................................................. 8
40 WASTEWATER FLOW AND LOADHNG ... b 8
4.1  Service Area Population, Wastewater Flow and Loading...........coocceeeer 2.8
4.2 Projectet FIOWS .o e e oo s ee e o e e e 10
4.3 Solids Flows and Leading ... ... 10
50 REGULATORY REVIEW ... et 11
51 Discharge Permil Requirements. ... e 11
5.2 Potential Future Discharge Permit Requirements 12
5,3 Biosolids Disposal Requirements ... enniremnen oo 12
6.0 UNIT PROCESS CAPACITY AND RELIABILITY . fen-. 13
6.1 Headworks and Preliminary Treatment ...... PR 13
B.1.1  BarScreen EQUIDMENT ... 14
6.12 Acrated Gt Basing . ........ccomreiiniiiriere e 15
B.2  PHMENY TIEEHTIENT. . et s 15
6.3  Primnary Effluent Pumping Station. ... 16
6.4 Secondary Trealment. ... e 16
641 Trckling Filters......................... PSSO 16
642 - Secondary Clanfiers ... e 18
6.5 Solds HamdliNg ..o voiiierns i et oe ettt ee e e s 18
651  Gravity ThICKENEIS ... e see e 19
632 Anaerobic Digesters.......... PO e 19
653 Biosolids DewWatering . e 20
B.6  EMluent DIsposal.........o.o s 20
6.7 Summary of WWTP Capacity Limiting Unit Process ... 21
February 2010 ;




7.0  CAPITAL REHABILITATION AND REPAIR REQUIREMENTS ... 23
7.1 Wastewater Collection Syslem . ... 23

7.2  Priority Ranking ..o U U UV YP P PP 24

T3 CostEstmMEting .o 24

74  Priority Findings and Recommendations............... 25

7.4  Priority 4 Recommendations.........cococeviiiiiiiie e 25

7.4.2  Priority 2 RecommendaliOns ... 28

7.4.3  Priority 3 Recommendations................ocoiiimn e s 32

7.4.4  Priority 4 Recommendatiang ... 32

80  SUMMARY AND RECOMMENDATIONS ..o rinsim s oo 25

LIST OF APPENDICES

APPENDIX A Cost Estimates
APPENDIX B Electrical Power Distribution System Evaluation

LIST OF TABLES
Tahle 1 Existing Treatment Facilities............ et e e 2
Table 2 Wastewater Charactenistics ... 0
Tahle 3 Solids Production and Digester Loading Charactenistics. . ... 10
Table 4 Treated Effluent Wasle Discharge Ragquirements ..........oimeeeeiiee 11
Table 5 Summary of Design Criteria - Unil Process Capacity and Reliability. ... 22
Table 6 Priority 1 - Capital Repair and Reptacement Projects ... 27
Tahle 7 Priority 2 - Capital Repair and Replacement Projects ..o ccene 3
Table 8 Fricrity 2 - Capital Repair and Replacement Projects ... 33
Table 9 Long Term Capital Repair and Replacement Projects .o 34
Tahle 10 Summary — Capltal Repair and Replagement Costs ... 36

LIBT OF FIGURES
Figure 1 Flow Sehematic ..o e S, 4
February 2010 ii



City of Palm Springs

CAPITAL REPAIR AND REPLACEMENT PLAN

1.0 INTRODUCTION

This report summarizas the capital repair and replacement costs for the major process
equipment and infrastructure at the City of Palm Springs Wastewatar Treatment FPlant
{Palm Springs WWTRP). The purpose of the report is 1o provide a long-term financial plan
and schedule to maintain the City's wastewaler freatment needs, to support the projected
population base in the service area, and uphold compliance with current regulatory
standards,

Carollo Engineers (Carolle} previously completed an Operational Evaluation (April 2006},
which dogumented the age and general condition of the existing treatment facilities,
General priority rankings were assigned to WWTP repairs to define a preliminary schedule
for repairs. This report provides a more comprehensive rehabilitation plan based on the
rankings determined in the original Operational Evaluation, Cost estimates to repair or
replace the major equipment items are provided, along with costs to maintain the
infrastruciure and integrity of the treatment facilities. Rehahilitation costs are projected and
scheduled for short-term and long-lerm projects, defined in five-yvear increments for &

twenty-year plan.

Thig report also includes an assessment of the VWAATP unit processes to identify
components or factors that may limit treatment capachy, cause operational problems, or
which may influsnce compliance with the Waste Discharge Requirements (WDR).

The body of this report is organized into the following sections;
. Existing Treatment Facilities - Summarizes the nermal process operations.

. Wastewater Flow and Loading Prajections - Defines the expected influent wastewater
flow and loading to provide desian criteria for WWTP capital improvements planning.

. Regulatery Requirements - Ovearviews the effluent requirements in the current WDR
ac established at the time of the original WWTP design. Potential changes in WDR
requirements are discussed as related to developments in water quality standards,

- Capacity and Reliability - Evaluates the parformance of the existing components to-
meei the WDR should one unit be out of service for repair or maintenance.

. Capital Impravements Rehabilitation and Repair - Summarizes the age of the axisting
treatment components, with estimated costs and schedule for replacemenit or
rehahilitation, in order to maintain compliance with the WDR,

February 2010

4 B



2.0 BACKGROLND

The City of Palm Springs utilizes Veolia Water Norlh America (Veolia} for contract operation
of the WWTP, which began in September 18989, Veolia and the City routinely define capital
impravernent and maintenance needs, which are budgeted and scheduled as needed.
Maintenance projects are typically limited to the urgent or short-term needs. This report is
infended to provide the City with a comprehensive and lang-term plan.

To prepare this report, Carollo Engineers has conducted several inspections of treatment
facilities betwean October 2006 and April 2009. Vaolia operating personnel were
interviewed to discuss WWTP cperations, and WWTP cperating data and recards were
compiled for review covering tha period from October 2004, thraugh September 2006. The
objectives of the capital repair and rehabilitation plan were also discussed with Mr. David
Barakian, P.E., Director of Public Works, and Mr. Marcus Fuller, Assistant Directer of Public
Works.

3.0 EXISTING TREATMENT FACILITIES

Thig section summarizes the existing trealment facililies and the current mode of operation.

The Palm Springs WWTP was ariginally constructed in 1960 ta treat 4.15 million gallons per
day {mgd). Two facility expansions weare completed in 1972 and 1983, bringing the total
WWTF design capacily o 10.9 mgd for average annual flow. The treatment processes
consist of prefiminary screening, grit removal, primary ¢larification, trickiing filters, and
secondary clarification. Treated effluent is disposed of otisite in percolation ponds oris -
supplied to Desert Water Agency (DWA) for further treatment to meet reuse standards for
off-site irrigation. Biosolids from the treatment process are thickened then stabilized by
anaerobic digestion and dried with sludge drying beds before final digposal. The design
¢riteria and summary of unit sizing are provided in Table 1.

The process flow diagram and site plan is shown in Figure 1.

Table 1 Existing Treatment Facilities
Capital Repair and Replacement Plan
City of Palm Springs WWTP

"-;B-'\_\;'Erraga Annual Design Flow (mgd.) 10.9
| Peak Mour Flow {mgd) | 21.8
Mecha'ri'i-églmm_Bau' Screen o "
Number 1
Channel Width, fi. 6.5
Bar Screan width, ft. 3.2
Clear Spacing, inches L 172

february 2010

2



Table 1 Existing Traatment Facilities
Capital Repair and Replacement Plan
City of Palm Springs WWTP
Aarated Grit Chamber
Number 2
Bimensions (A)LxWx D AMx15x10
.. Volume (cubic feet) each 4,650
Grit Washer
Number 1
| Grit Capacity, ft3/hr 40
Primary Clarifiers
Number 3
Dimensions (ft.) Lx W x D (each) 160x32x6.8
.. Volume (gal) each 260,420
Trickling Filters
Number 4
Diameter (ft.} each 140
Depth (ft,} each 9.5
Volume (ft3) each 146,167
Semnpa;g Clarifiers
Mumber 6
Dimensians (ft) L x W x [ (each) 2@164x25x%11
A 164x20x9.5
Velume (gal) each 2@337,000
402491,000
Percolation Ponds
Number 5
Area (acres) total o 23.3
Gravity Sludge Thickener
Number 2
Dimensicons (ft.} Dia x D (each) 30x10.5
Valume (gal) each 56,5620
Anaerobic Digesters
Number 2
Dimensions {ft.) Dia x D (each)
Digester No. 1 65x30
Digasier No. 2 85x30
Valume, gals
Digester Ng. 1 748,000
Digester No. 2 _ 1,270,000
Sludge Drying Beds
Number 26
Dimensions (ft) L X W 100x50

February 2010

a4



Mechanical
Bar Scresn i:
N v ,-_-.-_-_-:' ] Aerated
e I BL Grit Charmber
Secondary .,4-’ Yiv
< Sldge Return L
(Co-Sette) . .. Primary
R Clarifiers
Gravity Thickener ’ i
Secondary  Overflow Retum -~ : *
Recirculation Flow ‘o Co-Settled i*‘ * mf
A Frimary Effluent
ta TF Feed Purps \ { lj ?Iucllg\e ) :I[ I WLJ eump Station
ML....,. :.II. ) : ‘)q, :
] lj:l AT Grawly Thlc!(?ners ,"’ T
Secondary o !
Carifiarg o Digester : TE'I .
0o MNa. 1 i
(| ety
D|gester
) No. 2
Secandary 1Y
Digester =] Trickling
- Filter ~
: TF Effuent A Digtribution
‘ : Chanrel :
Filtraie Return {_} Box
Effiuent & <
fluentto .- ..
Percolation Pongs e oy R /
T a
P Tricking
Effuestto | {1 ] Fiars
(DWA) Reuse
! Sludge Drying Beds
{26 fotal)
Figure 1
WWTP Flow Schematic
CITY OF PALM SPRINGS

CAPITAL REHABILITATION AND REPAIR PLAN

& COroLLo

IEHEII‘IEEI’E




3.1 Preliminary Treatment

Preliminary treatment to remove rags and other large debris consists of a single mechanical
bar screen, with half-inch clear spacing. The collected screenings are discharged to a
washing unit to remove organic matler and compact the screenings, which are hauled to a
tandfill for disposal. A manually cleaned har rack is provided in a bypass ¢hannel. The
influent flow is measured through a 36-inch Parshall flume downstream of the screen.

Two zerated grit chambers remaove inert sand and grit. One chamber has adequate
capacity to treat flow; the second chamber provides redundancy to allow units to be taken
off-line for maintenance. Three blowers are provided to supply air to the grit chambers and
1o the airlift grit pumps. One blower usually operates, with the others as standby. The grit is
sent o a classifier for washing to remove organic matter. A screw auger transports the grit
to a waste bin, where it is collected and hauled to the landfill.

3.2 Primary Clarifiers

Primary settling includes three rectangutar clarifiers; each unit is 160 feet long, 32 feet wide,
with &.8-foot water depth. The original traveling bridge s'udge collector mechanisms were
removed and replaced with non-metallic chain and flight collzctars in 2001, to remove
sludge and scum. Due to the long basins, two sets of chains and flights were installed, with
the primary studge draw-off from the middle of the basin.

The primary clatifiers are currently operated in co-setthng mode. Sludge fram the secondary
clarifiers is returned to the old bar-minutor channel downstream of the grit chambers, wherg
it is settled with the raw primary sludge. The combined sludge is pumped from the primary
clarifiers to the gravity thickener process. Other side streams routed to the primary clarifiers
include digesler avetflow, thickener overflow, and sludge drying bed filtrate return.

3.3  Primary Efftuent Pumping Station

Primary efffuent with trickling filter effluent recirculation flow is pumped to the flow
distribution box for the trickiing filters using ane of either two available pump stations. The
Wesl primary effluent pump station contains three 200HP, 8.000 gpm pumps with electric
motors and variable frequency drives (VFDs). The East pump station contains two natural-
gas-fired, engine-driven, 4,800 gpm pumps, which reduce the electrical power
congumption, A third, 7,200 gpm redundant pump with an electtic mator and VFD is
provided with the gas-driven pumps. The primary effluent pump station provides the
flexibllity and capacity to operate the frickling filters at a hydraufic loading rate up to

250 percent of the current plant influent flow rate. Currently, total pumped flow (primary
effluent plus recirculation) is approximately 13 mgd (9,000 gam), and this has been the
operational strategy for the past 20 years. The pumps operate by level control n the
primary effluent wet well. Trickling fitter effluent is recycled from the effluent channe! ahead

February 2010

46



of the secondary clarifiers, and is combined with the primary effluent in the primary effluent
pump station wet well,

3.4 Trickling Filters

Four tricking filters provide biological secondary treatment. The fitters are 140-foot diameter
each, with 9.5 foot deep rock media. The hydraulically driven rotary distributors have four
arms, two operating during normal flow, with all four arms designed to operate during peak
wet weather flows.

Trickling Filter #1 was ariginally installed in 1960, Trickling Filter #2 was originally 1/2 the